Design Based
Anchorin

2009 FORD F-150

USERS MANUAL







ﬂTH’EF DESIGN BASED ANCHORING
™ 2009 FORD F-150

automotive technologies

CHIEF'S LIMITED ONE-YEAR
WARRANTY & LIABILITY

Chief Automotive Technologies warrants for one year from date of installation
and/or purchase any of its products which do not perform satisfactorily due to
defect caused by faulty material or workmanship. Chief’s obligation under this
warranty is limited to the repair or replacement of products which are defective
and which have not been misused, carelessly handled, or defaced by repair or
repairs made or attempted by others.

CHIEF AUTOMOTIVE TECHNOLOGIES DOES NOT ASSUME RESPONSI-
BILITY FOR ANY DEATH, INJURY OR PROPERTY DAMAGE RESULTING
FROM THE OPERATOR’S NEGLIGENCE OR MISUSE OF THIS PRODUCT
OR ITS ATTACHMENTS. CHIEF MAKES NO WRITTEN, EXPRESS OR
IMPLIED WARRANTY WHATSOEVER OF MERCHANTABILITY OR FITNESS
FOR A PARTICULAR PURPOSE OR OTHERWISE REGARDING THE
EQUIPMENT OR ANY PART OF THE PRODUCT OTHER THAN THE LIMIT-
ED ONE-YEAR WARRANTY STATED ABOVE.




EHIEF DESIGN BASED ANCHORING

automotive technologies

2009 FORD F-150

The Ford F150 anchoring has been designed specifically for
holding the cab of the 2009 Ford F150 during repair. They
have been developed with input from Ford Motor Company
and are part of Chief's Design Based Anchoring System.
The anchors mount to the Chief Shop-Hopper which is part
of Chief's Design Based Repair System.

This manual provides the operator with general setup
instructions, setup pages specific to each different cab
configuration, parts information, and important safety
information.

NOTE: Illustrations shown in this manual
may vary slightly from actual product

This manual is not intended to replace Chief Automotive
training. For information concerning training, contact your
authorized Chief Automotive Technologies representative.

IMPORTANT:

1. DO NOT attempt to use the Ford F150 anchoring
without first reading this entire manual.

2. Complete safety information is highlighted throughout
this manual and is identified by:

3. This safety alert symbol identifies safety information.
Operator injury could result if these CAUTION notes
are not followed.

4. Refer to the Fuzion User's Manual for information on

the proper use of the Chief Shop-Hopper.




EHIEF DESIGN BASED ANCHORING

2009 FORD F-150

automotive technologies

Anchoring System Setup

NOTE: Refer to pages 5 through 7 of this
manual for specific parts information.
Refer to pages 8 through 13 of this
manual for specific setup locations for
the different 2009 Ford F150 cab
configurations.

A The anchoring system crossbars are
CAUTION: heavy. To avoid personal injury,

always use an assistant when lifting
and or positioning the crossbars.

A To avoid personal injury and/or
CAUTION :  property damage:

e Properly secure all bolts and
pins before applying force.

e Do not use air tools to tighten
bolts.

1. Position the crossbars on the Shop-Hopper per the setup
page that pertains to the cab configuration being repaired. Bolt
the crossbars to the Shop-Hopper as shown in Figure 1.
Tighten the bolts.

2. Locate the locator base weldments on the crossbars per the
setup page. Be sure that the base is turned properly so that the
vertical tube is in the correct position with respect to the
crossbar. Attach the locator base weldment to the crossbar with
4 bolts as shown in Figure 2. Do not tighten the bolts.

3. Drop the anchor tubes into the bases. Use the setup page to
be sure that the correct tube is in the correct base. Pin the
anchor tube to the base to be sure that both parts are oriented
correctly per the setup page. See Figure 3.

4. Roll the Shop-Hopper with anchors underneath the cab which
is supported by a two-post lift.

A To avoid personal injury and/or
CAUTION :  property damage:

e Always use an assistant when
moving the Shop-Hopper.

e Refer to the Fuzion User's
Manual for additional information
on the proper and safe use of
the Shop-Hopper.

Line up the anchors with the cab mount holes.

Figure 1

Figure 2

Figure 3



EHIEF DESIGN BASED ANCHORING

automotive technologies 2009 FORD F-150

5. Lower the cab using the two-post lift to within 3 inches of
the anchors. Unpin the anchor tubes and raise them up to
the cab. Attach the anchor tubes to the cab using the 12
mm bolts and washers provided with the system. See
Figure 4. Do not tighten the bolts.

6. Lower the cab using the two-post lift until the anchor
tubes can be pinned to the bases. Install the pins and
secure them with cotter pins. The cab should now be
supported by the anchoring system. Tighten the bolts that
secure the locator bases to the crossbars. Tighten the bolts
that secure the anchor tubes to the cab.

7. If the cab repair does not require any pulling or
straightening, the anchor setup is complete. If pulling may
be required, proceed to step 8 for installation of the
pinchweld clamps.

Figure 4

8. Position the pinchweld clamp base assemblies
approximately as shown on the setup page. With the clamp
bolt and vertical adjustment bolts loose, slide the assembly
from the inside out until the clamp can attach to the angled
pinchweld on the cab. See Figure 5. Tighten the bolt
securing the clamp to the pinchweld on the cab first. Then
install and tighten the bolts that hold the base of the
assembly to the crossbar. Finally, tighten the vertical
adjustment bolts.

Setup of the anchoring system is complete. Figure 5




EHIEF DESIGN BASED ANCHORING

automotive technologies 2009 FORD F-150

Scanner Standoffs

To assist with using Chief's Velocity Measuring System,
scanner standoffs have been included in the anchoring
system package. The standoffs raise the Velocity laser
scanner to the appropriate height for measuring with the
anchoring system. The standoffs drop into the threaded
holes in the Shop-Hopper as shown in Figure 6. The
scanner tray is then placed across the standoffs and the
scanner placed in the tray as shown in Figure 7.

Measuring with the Anchoring System Figure 6

Each anchoring tube in the package has a hole for mounting
a Velocity target. The hole corresponds to the locating pin
on the top of the anchoring tube assembly. A 12 mm
magnetic hole attachment fits in the hole. Extra 12 mm
attachments are included with the package.

The magnetic hole attachment is placed in the hole. The
appropriate target is then hung from the attachment. See
Figure 8.
Figure 7

Clamp Adapter

Crossbar clamps are used when making pulls while the
Shop-Hopper is docked with the Fuzion. The clamps are
part of the Fuzion package.

Clamp adapters are provided with the anchoring package.
These adapters allow use of the crossbar clamps when the
anchoring system is mounted on the Shop-Hopper. The
adapters slide into the end of the anchoring crossbars.
They provide the added length needed to work with the
crossbar clamps. See Figure 9.

A e Always install the Crossbar
CAUTION: Clamps when making pulls with
the Shop-Hopper in the Fuzion
deck.
e Refer to the Fuzion User's
Manual for additional information
on the proper and safe use of
the Fuzion, Shop-Hopper, and
Crossbar Clamp.

Figure 8

Figure 9




DESIGN BASED ANCHORING

2009 FORD F-150

ANCHOR TUBES

lllLII
640038

IIlRII
640039

640033

640032

S

"3X" L
640040

[

II4XII
~ 640035

S




DESIGN BASED ANCHORING

2009 FORD F-150

PINCH WELD CLAMP

ANCHOR TUBE BASE

Parts List

ITEM

P/N

DESCRIPTION

|_\

640025

BRACKET, ANCHOR CLAMP BASE

640020

CLAMP, FORD F150 WELDMENT

498110

PINCH JAW W/NAILS COMPLETE

539006

Bolt, M20 x 2.5 x 60 Hex

539016

Nut, M20 x 2.5 Hex

601738

Washer, 3/4 Flat

092110

Spring, Compression, .720 x 1

601690

WASHER, FLAT, M16 NARROW

O NOOO|AW|N

539017

M16 X 2.0 X A5SMM HEX HEADBOLT

=Y
o

638123

Nut, Hex, M16 x 2.00

Parts List

ITEM

P/N

DESCRIPTION

640005

BRACKET, FIXED LOCATOR BASE

640056

HEIGHT ADJUSTING PIN, DBA

601690

WASHER, FLAT, M16 NARROW

640062

#8 x 3/8 DRIVE SCREW

640058

SPLIT RING

640057

8" LANYARD

Nojo|h~W(|N

539017

M16 X 2.0 X 45MM HEX HEAD BOLT




DESIGN BASED ANCHORING

2009 FORD F-150

ANCHORING CROSSBAR

Parts List
ITEM| PIN DESCRIPTION
1 (640010 /ANCHOR CROSSBAR
2 (640042 |BOLT, M20 X 120 SCOCKET FLAT HEAD SCREW

OTHER PARTS

Parts List

ITEM

P/N

DESCRIPTION

640043

WASHER, STRUCTURAL, .500"ID X 2.5"0D X .25"THK

539021

BOLT, M12 X 1.75 X 45mm

791982

12mm MAGNET HOLE ATTACHMENT

640055

CLAMP ADAPTER ASSEMBLY, CROSSBAR

gl wWw|IN

640050

SCANNER TRAY STAND OFF




DESIGN BASED ANCHORING

2009 FORD F-150

ANCHOR CART - 640063




DESIGN BASED ANCHORING

2009 FORD F-150

REGULAR CAB

M20 X 60mm BOLT

M20 X 120mm
BOLT

M16 X 45mm BOLT




DESIGN BASED ANCHORING

2009 FORD F-150

REGULAR CAB

B 9 ST

[e} 0 ; O

= 5

° o| |o nlu@nlu
%) >
9 o of To

(-] @ o

QO (o) o o
OOOOOOOOOOOOOOOOO@ @0000OOOOOOOOOOOOOOOOOOOOOO OOOOOOOOOOOOOOOOOOOO@ 9,

o o o o
[} o o ol
o o o O_”

o o o o

o o o o

[} o o o
o o o O_”
o o o ol

o o o o

00000000000000000@ @0000000000000000_0000000000 00000_0000000000000000 ©
(@) [@) o o

VS

or o (S3T0H 379ISIA 92) (S310H 319ISIA 02) o |

- _ — = -——— AN

ol o Ww8eeZT wwig66 Om2

= =

le] c . O

B 4 ol lo

10



2009 FORD F-150

DESIGN BASED ANCHORING

SUPER CAB

M20 X 120mm
BOLT

M20 X 60mm BOLT

\ S
| ]
0 ] ) M12 X 45mm

BOLT

17,
%
S

M16 X 45mm BOLT

11



DESIGN BASED ANCHORING

2009 FORD F-150

SUPER CAB

I T
O 0O 2 O
T %
oz O o o
. O D@ o °
0000000@ 000000000_0@ 00O 00O00O0DO0ODO0OO0ODO0OO0OOO|0O00O0O0DO0OODO0OOOO 00000000000000000000@
o o o o ©
o o o o (-}
o o o o [} o
o [} o o [} o
[ [} o o o o
o o o o o o
o o o o [} o
o o o o
o [<]
0O 0 00 0O O0O0 00000000_0@ 00000000000000_0000000000 00000_000000000000000
20
(SI10H 6) jeio (S310H 319ISIA 72) (S310H 319ISIA 02) of o
el —— fp——— —_—
wwgyy  fs| | LWg6TT Lwige6 @m
(il |
(e} 0 . O
8 § of o

12




DESIGN BASED ANCHORING

2009 FORD F-150

CREW CAB

M20 X 120mm
BOLT

M20 X 60mm BOLT

M16 X 45mm BOLT

13



2009 FORD F-150

DESIGN BASED ANCHORING

CREW CAB

G T
o 00
o o c0s
>
0z O o )
D@ ° o
00000000000000_00 0O 000000 O0OO0OO0OO0OO0OO0OO0O(0OO0OO0OO0OO0OO0O0O0O0O0 00000000000000000000@ ©
[} o o o
o o o o o o o O.
o [} [} o o o o 0_”
o [} [} o o o o o
o ° (-} o o o o o
o [} [} o o o o o
o o o o o o o 0_”
o o o o o o o of
o o o o
Q OOOOOOOOOOOOOO_O @000000000000OO_OOOOOOOOOO 00000_000000000000000@ ©
@d ° )
(-] (-]
® (S310H I1GISIAGT) |ofio (S310H F14ISIA 72) (S310H 319ISIA 02) o |
— — < —_— - — Q
o o wuwgy/ of o WW8ATT Wuwg66 o0
[ g
o o . O
8 8 ol o

14









=CHIEF

automotive technologies

P.O. Box 1368

Grand Island, Nebraska 68802-1368
Phone: 308/384-9747

Fax: 308/384-8966

www.chiefautomotive.com

Chief reserves the right to alter product specifications
and/or package components without notice.

Form DBA F-150 UM (2/09)
Part No. 640001





